=== Decoral
System

Suitability for outdoor
use of different
combinations between
polyurethane Decoral
System® Powder
coatings and heat
transfer film Decoral
System® must be
assessed on
www.decoral-
system.com. (link:
TESTED FOR OUTDOOR
USE) or contacting our
laboratory.

L’idoneita all'impiego in
esterno degli
abbinamenti tra
prodotti vernicianti
poliuretanici Decoral
System® e film
sublimatici Decoral
System® dovra essere
valutata sul sito internet
www.decoral-
system.com (alla voce
FINITURE ADATTE PER
USO ESTERNO) oppure
contattando il nostro
laboratorio.

Powder Coating: DS 739 + Heat Transfer Film: 1301/01

Powder Coating: DS 775 + Heat Transfer Film: 1301/01

Powder Coating: DS 733 + Heat Transfer Film: 1301/01

Powder Coating: DS 716 + Heat Transfer Film: 1301/03

Powder Coating: DS 733 + Heat Transfer Film: 1301/03

Powder Coating: DS 741 + Heat Transfer Film: 1301/03



http://www.decoral-system.com/
http://www.decoral-system.com/

Test Report:
LAl == Decoral LAB &
Res.

Exposure rch and Development

Unexposed area
(reference)

EXPOSURE PERIOD

FROM: 23/05/2014

TO: 27052015
Exposed

area

LAB. ID NUMBER: 33876
POWDER COATING: DS 733

Excellont residual gloss and low colour variation (AE).

Test was carriod on samplas prepared according o tochnical
specificatians supplied by raw nateriaks masufacturers.

RBQUIREMENTS
The residual gloss must be at lnsst 0% of the ariginal gloss.
The final evaluation will be based on viseal Inspection with
the maknd eye

Mod_TR_02_revD2 Labaratory Decoral System Date: 16/07/2015 ID Report: TR-NE-97-2015

Test Report:
Accelerged % DecorQI LHB Q

Weathering Test Reseorch and Developmant

Unexposed area
(reference)

Exposed

area

LAB. ID NUMBER: 32148 LAB. ID NUMBER: 32150
POWDER COATING: DS 741 POWDER COATING: DS 741
HEAT TRANSFER FILM: HEAT TRANSFER FILM: 1301103
Colour Variation(AEY: 0,53 Colour Variation(AE): 0,7
resioual gioss: 63% residual gioss: 72%

Technical Remarks
Good resldual gloss and very low colour variation (AE), after 1160 hours.
Test was camed on samples prepared according fo technical
However, the resistance accelerated

the resistance of the finished product. For a final assessment see further analysis on nalral exposure In Florida.

Mod_TR_01_revi2 Labaratory Decoral System Date: 1110172014 1D Report: TR-A-D8-2014

Test Report:
Pl == Decoral LAB &

Exposure Reseorch and Development

EXPOSURE PERIOD

FROM: 12/08/2010
TO: 17/08/2011

LAB. ID NUMBER: 22430
POWDER COATING: DS 716

Good residual gloss and very low colour variation
(AE)

Test was carviod on samples prepared according fo tochnical
specificatians supplied by raw nsaserisks manufacturers.

RBQUIREMENTS
The residnal gloss must be at lesst 50% of the ariginal gloss.
The final evaluation will be based on viseal inspection with
the maked eye

Mod_TR_02_revD2  Laboratory Decoral System Date: 0310212012

Test Report:
sl == Docoral LAB &

Weathering Test Reseorch and Davelopmant

ol
Unexposed area
(reference)

Exposed
area

LAB. ID NUMBER: 49348
POWDER COATING: DS 775
HEAT TRANSFER FILM: 1301/01
Colour Variation (AE): 1.44
resioual gloss: 66%

Technical Remarks

Suffucient reskiual gioss and low colour variation (AE),
afer 1134 hours.

Test was camed on samples prepared accordng fo technical
However, the resistance against accelerated

the resistance of the finished product. For a final 3ssessment see furiher analys!s on nalural exposure In Florda.

Mod_TR_01_revo3 Laboratory Decoral Sysiem Date: 23042021

Test Report:

Weathering Test Research and Develoy

Accelerated

§-_ Decoral LAB Q 1 20 TeAsc'c:srl:dn: Decoral LAB Q

Weathering Test Research and Development ] \*

Unexposed area
(reference)

L J
Unexposed area
(reference)

Exposed
area

p

Exposed
area

LAB. ID NUMBER: 34971
POWDER COATING: DS 733 LAB. ID NUMBER: 40753
HEAT TRANSFER FILM: 1301/01 POWDER COATING: DS 739
‘colour variation (AE): 1,4 HEAT TRANSFER FILM: 1301/01
resioual gioss: 78% Colour Variation (AE): 1,85
resioual gioss: 55%

Technical Remarks Technical Remarks

Excelient residual gloss and low colour varfation (AE), Sufficlent residual gloss and low colour variation (AE),
anter 1173 howrs.

&wmﬂumm - Test was camied on samples prepared accarding to technical speciicalions suppled by raw materials

However, the resistance against. weathenng test Is onfiy one of the canditians necessary for the evaluation of
S o i SEA o c S— A VOO S o ol I Pt the resistance of e finished product. For a inal assessment see furiher analysis on nalural exposure In Fonda.

Mod_TR_01_revi3 Laboratory Decoral System Date: 30092014 1D Report: TR-1A-120-2014

- E

Mod_TR_01_revD3d Laboratory Decoral System Date: 0670472017 1D Report: TR-1A-66-2017

-



